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Company Name GUANGDONG JPET TECHNOLOGY COMPANY LIMITED

shown on Report

- A IREETT P AT PO AR AL X O 2 15 AR 5E RS IRE X 1 5 R 8012 —
Address NO. 801, SCIENTIFIC RESEARCH BUILDING, NO. 1, F DISTRICT, TIAN'AN

DIGITAL CITY, DONGGUAN, NO. 1, HUANGJIN ROAD, HONGFU
COMMUNITY, NANCHENG STREET, DONGGUAN

PATF AR A d BoRE A5 B B B R 2 R R R
The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the applicant

FF: i 44 5 NTC thermistor

Sample Name NTC thermistor

FEdhHRI H 3 2020.11.17

Sample Received Date Nov. 17,2020

P b AL 1 39 2020.11.17-2020.11.19

Testing Period Nov. 17,2020 to Nov. 19, 2020 ‘\‘%’

R EE SR RAEZ T ER, X Priessrtim PR (F), S (CD, R Br), 8D BT §:§’
i st

Test Requested As specified by client, to test Fluorine (F), Chlorine (Cl), Bromine (Br), lodine (I) %‘;
in the submitted sample(s). S 4

IR I A 45 51 HZ W I

Test Method/Test Result(s) Please refer to the following page(s).

= ,, #m,z woH il %’%

Reviewed by
%/( W5 A Hoom
Date 2020.11.19
I
HiRZH Technical Manager No. R294341910
Hﬂﬂ\ﬁﬁﬁ/\j IR RN 22 DX 22 Hr A % AR AL X AR Pl e Ul R
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Test Item(s) Test Method Equipment(s)
! BHEN 14582:2016 Ic
Fluorine (F) Refer to EN 14582:2016
2 ZZEN 14582:2016 IC
Chlorine (Cl) Refer to EN 14582:2016
R’ Z5EN 14582:2016 IC
Bromine (Br) Refer to EN 14582:2016
it S#EN 14582:2016 IC
Iodine (I) Refer to EN 14582:2016
I Z5 R Test Result(s)
TRIA H Tested Item(s) 253 Result 75 A Hi R MDL
9 Fluorine (F) N.D. 10 mg/kg
& Chlorine (CI) 191 mg/kg 10 mg/kg
¥ Bromine (Br) N.D. 10 mg/kg
Tt Todine (1) N.D. 10 mg/kg
R 5 /LR R, BEAE, BOLEMTAROEZNSRL

Sample/Part Description

ZE:

Remark:

Mixed test, black body, black wire jacket and metal wire with silvery plating

REEER, MERHETRAI, WASERARBES AR P EM—FE—

e

ND. = Rfg CUhTIRERHIR)

-mg/kg = ppm = B\ Z—

-As specified by client, the test was conducted by mixing several samples together. The
result(s) shown on this report may be different from the content of any homogeneous

material.

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )

-mg/kg = ppm = parts per million
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FRE e & T E ZNER

Weigh and place sampleina  —

Fill the bomb with
sample cup of bomb 111 the bomb wiih oxygen

7E FU SR P BRI R
Combust the sample in

oxygen bomb

J

1 b ik e FE RS HE A TS RS
N Make up with —]  Transfer the sample solution
Analyzed by IC . . :
Y Y ultra-purity water into a volumetric flask
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Photo(s) of the sample(s)

7 B Statement:

Lo KR ot NS, <& B R S 4% 5 0 3G
This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. REIARA T AR INE . RS SRR E B AR E IR AL, FIEE N SR AT, CTURKZSEH
B
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided
by the applicant who should be responsible for the authenticity which CTI hasn’t verified;

3. AR I 4 SRAONS SZ L il A7 T
The result(s) shown in this report refer(s) only to the sample(s) tested,

4. RECTIRTHFE, A1FH ZHIAMR
Without written approval of CTI, this report can’t be reproduced except in full;

5. RIS PRI AR S PN ER E R, PO,
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

\ 4 ooy R/

***?&%%;ﬁ***

*** End of report ***
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% 12245 B.Client Reference Information
NTSE/103AT/CWE/MF52D/104AT/NTSA/JPTB Series

)*;ﬁ‘ Eﬁ Statement:

B A IR IR L, HiEE SO R E ST, CTORAZSE R E S

The Appendix Information was/were provided by the applicant who should be responsible for the authenticity
which CTI hasn’t verified.
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